Home ProductsExcavator Engine Parts

8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

I appreciate the help from Paul, he's prefessional and knows exactly what parts I need. My CAT has gone back to work without any problem.

—— Raphael

Got the final drive and its beautiful I think. We've have it assembled in our Hitachi ZX330 excavator, my machines goes to work again now. Many thanks

—— Kevin

I'm Online Chat Now

8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

China 8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump supplier
8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump supplier 8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump supplier

Large Image :  8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

Product Details:

Place of Origin: China
Brand Name: ANTO
Certification: ISO9001
Model Number: 4HK1

Payment & Shipping Terms:

Minimum Order Quantity: 1 PCS
Price: Negotiable
Packaging Details: Wooden box for heavy parts, paper carton for light parts
Delivery Time: 3-7 working days
Payment Terms: Western Union, MoneyGram
Supply Ability: 100-2000
Contact Now
Detailed Product Description
Category: Excavator Engine Parts Excavator Type: Crawler Excavator
Excavator Brand: Hitachi Parts Type: Excavator Spare Parts, Construction Machinery Parts
Parts Name: Fuel Injection Pump Parts No.: 8973060449 8-97306044-9 294000-0033 294000-0039

 

  • 8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

 

 

  • Product Specifications

 

Parts Name Fuel injection pump
Application 4HK1 engine 
Category Engine parts
Item Condition Unused, undamaged, brand new
MOQ 1

 

 

  • Application
 
EG70R-3 MA200 SR2000G ZH200-A ZH200LC-A ZR125HC ZR950JC ZX170W-3 ZX170W-3-AMS ZX170W-3DARUMA ZX190W-3 ZX190W-3-AMS ZX190W-3DARUMA ZX190W-3M ZX200-3 ZX200-3F ZX210-3-AMS ZX210-3-HCME ZX210H-3 ZX210K-3 ZX210L-3 ZX210N-3-AMS ZX210N-3-HCME ZX210W-3 ZX210W-3-AMS ZX210W-3DARUMA ZX220W-3 ZX225US-3 ZX225US-3-HCME ZX225USR-3 ZX225USR-3-HCME ZX225USRK-3 ZX225USRL-3 ZX240-3 ZX240-3-AMS ZX240N-3-HCME ZX250H-3 ZX250K-3 ZX250L-3 ZX250LC-3-HCME ZX250LC-5B ZX250LCN-5B ZX250W-3 ZX270-3 ZX280L-3 ZX280LC-3 ZX280LC-3-HCME ZX280LCH-3 ZX290LC-5B ZX290LCN-5B ZX360W-3 Hitachi
 
 
  • Parts Diagram

 

 

Pos. Part No Qty Parts name Comments
1 8973060449 [1] PUMP ASM; INJ  
002(A). 281510500 [1] BOLT; INJ PUMP M10X50 FLANGE
002(B). 281512700 [1] BOLT; INJ PUMP M12X70 FLANGE
002(C). 281512000 [1] BOLT; INJ PUMP M12X100 FLANGE
9 410106300 [3] STUD; CLIP M6X30 L=38
16 8973718311 [1] PIPE; INJ NO.1  
17 8973734171 [1] PIPE; INJ NO.2  
18 8973718331 [1] PIPE; INJ NO.3  
19 8973718341 [1] PIPE; INJ NO.4  
31 8973297032 [4] NOZZLE ASM; INJ  
31 8981518371 [4] NOZZLE ASM; INJ  
36 8976009250 [4] GASKET; RETURN PIPE,NOZZLE HOLDER A ID=8.3<BR>ALSO INCLUDED IN GASKET SET(ENG & HEAD)
36 8980659920 [4] GASKET; RETURN PIPE,NOZZLE HOLDER ID=8.3<BR>ALSO INCLUDED IN GASKET SET(ENG & HEAD)
61 8980088950 [4] BOLT; CLAMP NOZZLE HOLDER  
63 8973060810 [1] PIPE; FUEL,NOZZLE LEAK OFF  
066(A). 8976014472 [4] GASKET; INJ NOZZLE A ALSO INCLUDED IN GASKET SET(ENG & HEAD)
066(A). 8980792480 [4] GASKET; INJ NOZZLE ALSO INCLUDED IN GASKET SET(ENG & HEAD)
066(B). 8941734120 [4] GASKET; INJ NOZZLE ID=23.3<BR>ALSO INCLUDED IN GASKET SET(ENG & HEAD)
068(A). 8973301181 [4] CLIP; INJ PIPE  
068(B). 8973301191 [4] CLIP; INJ PIPE  
071(A). 280508160 [1] BOLT; BRKT M8X16 FLANGE
071(B). 280506100 [2] BOLT; BRKT M6X10 FLANGE
071(C). 280508400 [1] BOLT; BRKT M8X40 FLANGE
071(D). 280508500 [1] BOLT; BRKT M8X50 FLANGE
80 8976016990 [1] BRACKET; PUMP  
87 286508300 [3] BOLT; PUMP M8X30 FLANGE
94 8973060741 [4] BRACKET; INJ NOZZLE A
94 8980289991 [4] BRACKET; INJ NOZZLE  
110 911801060 [4] NUT; CLIP M6 FLANGE
120 8973060842 [1] BRACKET; INJ PIPE  
124 1096750371 [4] BOLT; EYE LEAK OFF PIPE M8X18 FLANGE
154 9095611110 [4] GASKET; CONNECTOR ID=11<BR>ALSO INCLUDED IN GASKET SET(ENG & HEAD)
158 911801100 [2] NUT; INJ PUMP M10 FLANGE
161 8973632370 [2] STUD; INJ PUMP M10X46.5 L=58.5
168 8973241950 [1] BRACKET; FUEL PIPE  
176 8980112690 [1] BOLT; EYE, FEED PUMP  
199(A). 1096300830 [3] GASKET; EYE BOLT ID=10.2<BR>ALSO INCLUDED IN GASKET SET(ENGINE)
199(B). 1096300850 [3] GASKET; EYE BOLT ID=14.2 OD=19.2<BR>ALSO INCLUDED IN GASKET SET(ENGINE)
199(C). 8976022180 [2] GASKET; EYE BOLT ALSO INCLUDED IN GASKET SET(ENGINE)
200 8980087891 [1] PIPE; FUEL FEED  
205 8980235810 [1] SENSOR; FUEL TEMP  
210 8973125093 [1] PIPE; INJ,C/R  
211 8973060633 [1] RAIL ASM; COMMON  
216 8976021730 [1] BOLT; EYE  
219 1096233000 [1] GASKET C ALSO INCLUDED IN GASKET SET(ENGINE)
219 8980318440 [1] GASKET ALSO INCLUDED IN GASKET SET(ENGINE)
226 8973536821 [1] PIPE; FUEL C
226 8981263320 [1] PIPE; FUEL  
265 8980210540 [1] VALVE; FEED PUMP C
265 8980552890 [1] VALVE; FEED PUMP A
265 8980749550 [1] VALVE; FEED PUMP  
282 8973241940 [1] BRACKET; COMMON RAIL A
282 8981571150 [1] BRACKET; COMMON RAIL  
283 280508250 [1] BOLT; COMMON RAIL M8X25 FLANGE
354 280808160 [2] BOLT; FUEL PIPE A M8X16 FLANGE
354 280508160 [2] BOLT; FUEL PIPE M8X16 FLANGE
377 8973742831 [2] BRACKET; HARNESS  
378 8976016981 [1] GEAR; PUMP  
382 8973753840 [1] KEY; DRIVE SHAFT  
383 8971414690 [1] NUT; DRIVE SHAFT  
424 8980436870 [1] OVERHAUL KIT; SUPPLY PUMP  

 

 

8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump
 
 
  • Supply engine parts for other brands

 

8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

 

 

 

One stop supply chain for you, any parts related to excavator parts or other construction machinery could be found here

 

Undercarriage parts track chain, track shoe/pad, track roller, carrier roller, front idler, Sprocket, track recoil spring
Engine parts Engine assembly, cylinder block, cylinder head, gasket kit, liner kit, fuel pump, water pump, oil pump, fuel injector, Exhaust Intake manifold, Turbocharger
Hydraulic parts Hydraulic pump, Hydraulic motor, Main Control Valve, Hydraulic boom bucket stick cylinder
GET Parts Bucket, tooth, Breaker..
Filter Air filter, hydraulic filter, oil filter, fuel filter, pilot filter
Electric parts CPU Controller, wire harness, sensor, accel motor…
Gearbox system Final drive, swing gearbox, travel motor, swing motor, slewing bearing

 

8973060449 8-97306044-9 294000-0033 294000-0039 4HK1 Engine Fuel Injection Pump

Contact Details
Guangzhou Anto Machinery Parts Co.,Ltd.

Contact Person: Paul Cheng

Send your inquiry directly to us (0 / 3000)